Waterworks

Operators Manual

Division of Water Supply
Bureau of Environmental Health
Mississippi State Department of Health
1997
Equal Opportunity in Employment/ Services



Table of contents

Page
Chapter 1 Safe drinking water
Types of water supplies 1-1
Requirements of the Safe Drinking Water Act 11
Drinking water standards 1-3
Contaminant groups 1-4
Chapter 2 Operator certification
Water system classification 2-1
The law 2-1
Chapter 3 Mathematics
Numbers 31
Units 3-1
Fractions 3-2
Decimals 3-2
Exponentiation 3-3
Ratio and proportion 33
Percentage 3-3
Averages 3-4
Area 3-4
Volume 34
Chapter 4 Hydraulics
Static Hydraulics 4-1
Dynamic Hydraulics 4-3
Flow measurement 4-6
Pumps 4-7
Chapter 5 Ground water and wells
[...]
solution line. Scale prevents the valves in the pump
head from operating properly. A water softener for the
feed water solves the problem. Routine inspections
can detect scale build-up. Pump a weak acid solution
through the pump to clean it. Check manufacturer's
service manual for recommendations before servicing
the equipment. While the pump is out of service,
check for leaks or wear. Make all necessary repairs.

Prepare sodium fluoride solution in a saturator
tank. Two types of saturators are used — upflow and
downflow. Upflow saturators work best and are easier
to maintain than the downflow type. Conversion kits
are available and can convert some downflow
saturator models to the upflow mode.

Upflow models have a submerged inlet, which
requires an atmospheric vacuum breaker on the
highest point on the fill line.
Tables 8D-3 and 8D-4 tell
how to prepare both upflow
and downflow saturators for
use. When propetrly set up,
they automatically prepare a
4% saturated solution of
sodium fluoride.

Hydrofluosilicic acid is
sold in 13-gallon carboys, 55-
gallon drums, or in bulk.
Most water plants pump acid
directly out of a carboy or
drum without dilution. The
commercial purity varies
from 22 to 30 percent and
might require re-calibrating
the feed rate setting between
batches. Acid feed tanks
should have tight fitting
covers and be vented to the outside.

CAM DRIVE

STROKE-
ADJUSTING KNOB

Page 8D-5



Water treatment

Table 8D-3
Preparing an upflow saturator

Table 8D-4
Preparing a downflow saturator

1. With the distributor tubes in place, and the
floating suction device removed, add 200 to 300
pounds of sodium fluoride directly to the tank.
Any type of sodium fluoride can be used, from
coarse crystal to fine powder. Fine crystal will
produce less dust than powder and will dissolve
better than coarse material.

2. Connect the solenoid water valve to an electric
outlet. Turn on the water supply. The water level
should be slightly. below the overflow. If it is not,
adjust the liquid level switch.

3. Replace the intake float and connect it to the
feeder intake line. The saturator is now ready for
use.

4. Check the level of undissolved sodium fluoride,
looking through the translucent wall of the
saturator tank. Whenever the level is low enough,
add another 100 pounds quantity of fluoride.

5. The water distributor slits are essentially
self-cleaning. Insolubles and precipitates are less
of a problem than in a downflow saturator.
However, periodic cleaning is still required. How
much it is used and how much debris accumulates
dictates how often it needs cleaning.

6. Because upflow saturators have a thicker bed of
sodium fluoride, higher withdrawal rates are
possible. With 300 pounds of sodium fluoride in
the saturator tank, more than 1000 ml/min of
saturated solution can be fed, a rate sufficient to
treat about 5000 gpm of water to a fluoride level
of 1.0 ppm.

7. Precautions regarding hard water apply to both
types of saturators.

8. The method for calculating the solution feed rate
and the amount of fluoride fed is the same for
both types of saturators The fixed water inlet rate
of 4 gpm should register satisfactorily on a 1/2"
meter.

With the manifold (W & T) or cone (BIF) in
place, carefully place by hand a 2-3" layer of
coarse, clean gravel (1-2" size) in the saturator
tank, around the manifold or cone and over the
manifold or over the lower edge of the cone. Then
place another 2-3" layer of finer gravel (/2-1"
size) over the coarse gravel.

Place a 4-6" layer of clean, sharp filter sand over
the gravel. (Do not use beach sand, clayey sand or
soil.) Level the sand surface. (A 12" bed of 8" to
4" filter gravel can be substituted for the sand
and coarse gravel layers.)

Add 200 pounds of coarse crystalline sodium
fluoride (Olin 20-60 mesh, Allied coarse crystal,
or similar. Do not use powdered NaF or fine
crystal.) Add water to keep down the dust and to
assist in leveling the fluoride surface.

Check to see if the float has room to operate. If
necessary, make a depression in the fluoride
surface to provide clearance for the float and
float-rod.

Connect a cold-water supply line with a valve to
the water intake of the saturator. A 72" water
meter on the water inlet line shows the amount of
fluoride fed daily. The fluoride dosage can be
calculated daily if the water main flow is metered.
However, it is more important to know the
concentration of fluoride in the water by actual
determination with a test kit.

Turn on the water supply and adjust the float
position if necessary. The low-water level should
be no less than 2" above the fluoride surface, and
the high-water-level should be just below the
overflow outlet.

Insert the feeder suction line into the pipe leading
to the inner cone or manifold. Adjust the length of
suction line so that the foot-valve and strainer are
2-3" above the bottom of the saturator tank. The
saturator is now ready for use.

Look through the translucent wall of the saturator
tank at the layers of fluoride, sand and gravel.
When the thickness of the fluoride layer decreases
to 6", add another 100 pounds of fluoride. Add
the fluoride when the water is at its lowest level

Page 8D-6




Water treatment

or, if necessary, shut off the water temporarily
until there is enough room for the fluoride without
making the water overflow.

If the saturator is being used at a high rate, that is,
if more than 1000 gpm of water are being treated,
add fluoride daily, enough to keep the fluoride
layer at least 10" thick. Make the same daily
additions of fluoride if the make-up water
temperature is below 60° F, even if less than 1000
gpm of water is being treated.

10. Before adding more fluoride to the saturator,

11.

scrape the surface of the fluoride layer in the
saturator. Get rid of accumulated dirt, insoluble
material, or the slimy film of fine particles that
sometimes forms. Such routine maintenance
permits better percolation of water through the
fluoride layer and extends the length of the time
between clean-outs.

At regular intervals, depending on use, clean the
saturator. A typical schedule calls for a clean-out
every three months when 100 gpm of water is
being treated and accumulation of dirt in the
saturator is moderate. The clean-out procedure is
as follows: a) Continue using the saturator until
the level of sodium fluoride in as low as
practical. Shut off the water supply to permit the
level of water to drop down to the fluoride layer.
This step wastes a minimum of chemical and
decreases the amount of material which has to be
removed; b) Scoop out the remaining sodium
fluoride, the sand and gravel. If the sand and
gravel are to be re-used, place them in separate
buckets. If fresh sand and gravel are available,
bury the dirty material in an approved landfill.
The old sodium fluoride can be flushed down a

12.

13.

14.

15.

drain; ¢) Remove the inner cone or manifold
assembly and clean the inside of the saturator
tank. Replace the cleaned cone or manifold; d) If
the old sand and gravel are to be re-used, wash
them repeatedly with water until all traces of
fluoride and dirt are removed. Then reconstruct
the filter bed or sand and gravel as before with
either cleaned or fresh material; e) Add sodium
fluoride as before and return the saturator to
normal operation. (Don't forget to turn on the
water supply again.)

If the water supplied to the saturator is hard
(more than 75 ppm hardness), a household-type
water softener in the line minimizes the insoluble
material accumulating in the saturator and thus
increases the time between clean-outs.

Calculate the proper feed rate as shown in
Example 1 on page 8D-9 and adjust the machine
to the proper setting. Fine adjustment of the feed
rate is necessary after determining the actual
fluoride concentration in the finished water.

Use the readings of the water meter on the
saturator supply line to calculate the amount of
fluoride fed.

Use the readings on the saturator meter and the
master meter to calculate the fluoride dosage. A
4% NaF solution is equivalent to 18,000 mg/1 F:

m g/l F = (gallons water supplied to saturator)
(gallons pumped by well)

Page 8D-7




Water treatment

Dry Feed Equipment

A dry feeder (see Figures 8D-4 and 8D-5) meters
a powdered chemical at a pre-determined rate. This
method is good for sodium silicofluoride and for
sodium fluoride.

Figure 8D-4
Belt-type gravimetric dry feeder

Yoke Magnet Poise Scale Beam

......... N[V /

-:':_-.-?__-_--_-!f?\ I A

Gate

;Weigh Belt

Flexures
Stationary Decks

Figure 8-5
Screw-type volumetric dry feeder

———— Hopper

Motor
Rotating and
Gear : _
educer — Rem;xocaung
R ' Feed Screw
Feed Rat Vacuum Breaker
eed Rate il
Register and Feed Water Inlet
Adjusting Knob
Solution

Chamber
Jet Mixer

Dry feed machines are of two types: gravimetric
or volumetric. Gravimetric dry feeders deliver large
quantities of chemical, are accurate and easily

1
_Fane e = o = murcury”
Section \LE\ ll.’t:' w5 / = Switche{s
1y . b

automated for variable flows. They cost more than
volumetric machines.

Volumetric dry feeders are simpler, less costly,
less accurate, and deliver smaller quantities than
gravimetric machines. Volumetric feeders deliver a
specific volume of material per unit of time.
Gravimetric machines deliver a specific weight of
material per unit of time. Variable density and
chemical consistency have no effect on gravimetric
machines. That’s why they are more accurate.

The dry feeders deliver fluoride to a dissolving
tank where it mixes with water. This solution or slurry
flows by gravity to the clearwell or flume. An eductor
can-pump or pull the slurry into a water main.

Flooding the feeding mechanism with: material
that is too fine is one of the problems with dry-feed
machines. Bridging of the material can form an arch
which will collapse, creating a cloud of dust and
flooding the feed mechanism. Moisture might cause
lumps that interfere with the feed rate. To help
eliminate quality problems, specify the American
Water Works Association Standards for Sodium
Silicofluoride and Sodium Fluoride when ordering.

Feeder location

Feeder location depends on the kind of water
plant and the space available for installation.
Fluoridation equipment requires:
m 3 dry, weatherproof space near the point of
application
storage space for chemicals
water for mixing solution
electricity to operate the pump
proper ventilation

Fluoride application point

All the water must pass through the fluoride
application point. Add fluoride either to finished
water or with other chemicals in the treatment
process. Add fluoride to the finished water whenever
possible. The fluoride feed rate is easier to adjust
when the flow rate remains relatively constant.

A well system with chlorination only must add
fluoride after the well’s check valve and before
entering the storage tank. Water leaving a storage tank
does not have a uniform flow.

A system with several scattered wells or plants
must fluoridate at each point. If several wells pump to
a central treatment plant, fluoridate the water at the
plant.

Page 8D-8



Water treatment

In a conventional treatment plant consider type of
treatment and other chemicals used when selecting an
application point. More fluoride might be needed to
reach 1 mg/l residual in the finished water in some
cases. Treatments that lower fluoride levels:
® sedimentation and filtration
B lime-soda-ash softening when a high concentration
of magnesium is present

B large amounts of alum

® chemicals that contain calcium (lime or calcium
hypochlorite)

Fluoride sampling and records

The operator must check water samples daily for
fluoride ion in solution and collect samples monthly
for analysis in the state laboratory. Samples collected
from selected points throughout the distribution
system are representative of fluoride levels supplied
to consumers. Keep the following records:
® daily and monthly test results
® any changes to the feeder system or distribution
system
problems and their solution
gallons of water pumped
amount of fluoride fed
amount of water metered to the saturator, if
applicable.

Standard Methods for the Examination of Water
and Wastewater lists three analytical techniques to
detect fluoride ion concentration:

m Alizarin visual (Scott-Sanchis)
® photometric (SPADNS)
m electrode methods
Commercial "test kits" simplify the analysis
method and procedures. The SPADNS and electrode
methods are the most widely used.
The SPADNS method uses a dye solution.
Fluoride bleaches the dye in proportion to the amount
of fluoride in the water. A photo-meter detects the
difference in the unknown sample and a sample
containing 1 mg/l. Accurate results depend on:
® calibrating the instrument with the standard sample
set up under the same temperature and time
conditions as the test samples

® measuring SPADNS solution carefully

m adding sodium arsenite solution to destroy any
residual chlorine, which would bleach color and
give false highs

The electrode method uses an ion electrode to
detect the fluoride ion method. This is the procedure:
1. Add a buffer to the test sample to eliminate

interference.
2. Calibrate the instrument using a 1 mg/1 fluoride.
3. Put the electrode in the water sample.
4. Read the concentration of fluoride present in the
sample.

The machine reads the difference in electric
potential and converts the difference to concentration
of fluoride ions present.

Calculating fluoride feed fate
The strongest solution of sodium fluoride possible
is 4%. About 17 pounds of sodium fluoride will
dissolve in 50 gallons of water at 77°F. A 4%
solution of sodium fluoride contains 40,000 mg/1 of
sodium fluoride or 18,095 mg/1 of fluoride ion and
21,905 mg/1 of sodium ion in solution.
Example problem 1: Calculate the feed rate for:
Water flow rate = 250 gpm
Sodium fluoride concentration = 4 percent
Fluoride concentration desired = 1.0 mg/!
Natural fluoride concentration = 0.3 mg/l
Solution metering pump with upflow saturator
Solve for feed rate in gallons per day (gpd).
Formula: Q, x C, x 1440 minutes/day = Q, x C,
Q, = water pump rate in gallons per minute (gpm)
C, = fluoride needed to reach fluoride content of
1.0 mg/1
Q, = solution feed rate in gallons per day (gpd)
C, = fluoride solution concentration in mg/l
Calculations: Since the water contains 0.30 mg/l
fluoride naturally, the amount of fluoride which must
be added is:
1.0 mg/1 F (desired) - 0.3 mg/1 F (natural) = 0.7
mg/1 F (to be added)

250 gpm x 0.7 mg/1 F x 1400 min/day =
Q, x 18,095 mg/1 F

gal x mg/1 x min
252,000 min. . . ... day =Q, x 18,095 mg/1 F

252.000 gallons/day
18,095 =Q,

Q, = 13.9 gallons/day or about 14 gallons per day
(grd)

Page 8D-9



Water treatment

Thus, to add 0.7 mg/1 to the natural F
concentration of 0.3 mg/l, set the pump to deliver 14
gallons for every 24 hours of solution pump
operation.

The solution pump and drive motor are set up to
allow the solution pump to deliver the following
maximum feed rates:

1st pulley--8 gallons/day

2nd pulley--15 gallons/day

3rd pulley--26 gallons/day

4th pulley--44 gallons/day

Since proper adjustment of most solution
metering pumps is easiest in the middle of their feed
range, the third pulley step would be a good selection.

Calculate the percent of stroke dial setting
calculation is made in the following manner:

Percent of stroke =

calculated feed rate setting (gpd)
maximum feed rate setting at pulley step chosen(gpd)
x 100

=14 gpd x100
26 gpd

=0.54 x 100
= 54%

Example 2: Hydrofluosilicic acid comes in
solution form as a 22% to 30% strength acid. A pound
of 25% solution contains 0.198 pounds of fluoride
ion.

Water flow rate = 1000 gpm

Acid concentration = 25 percent

Fluoride concentration desired = 1.0 mg/1

Specific gravity = 1.22

Natural fluoride concentration = 0.0 mg/1

Fed with solution metering pump
What is the solution feed rate in gallons per day
(gpd)?

Using the same pump noted in Example 1, what
pulley setting should be used?

Where should the percent of stroke dial be set?
[...]
careful observation is important and will also reveal
"boils," water spouts, or uneven washing.

The operator should draw down filters
occasionally and check for cracks or mud balls. They
can develop when a filter is not properly backwashed.
The remedy is to break up or remove mud balls by
washing at a higher rate. Methods for preventing
cracks are similar to those for controlling mud balls.
Backwashing aids such as hydraulic surface agitators,
mechanical rakes, or compressed air can prevent mud
balls or cracks, see Figure 8B&C-12.

Most rapid sand filters include a means to measure
the head loss during filtration, such as:

B Joss-of-head gauges
B rate-of-flow gauges
B water level indicators

Loss-of-head gauges indicate the pressure on top
of the filter and in the effluent piping. The difference
in the gauge readings is the head loss through the
filter.

Rate-of-flow gauges measure the rate of flow that
the controller is maintaining. The difference in
pressure across a flow metering device such as a
venturi controls the rate-of-flow gauges. Some water
level indicators are steel or wooden rods graduated in
increments of inches and feet. They show the height of
the water surface above the bottom of the filter
underdrain.

Numerous other devices indicate head loss
through a filter, but they all do the same thing. The
normal operation of a rapid sand filter is relatively
simple if the upstream processes and the filter are
maintained properly. The operator must always
carefully observe each unit process to prevent
conditions which may cause failures. Continuous,
careful monitoring of the influent floc formation,
effluent turbidity, and filter condition during filtration
and backwashing aid detection of potential failures
and allow time for corrective action.

Page 8B&C-12



Water treatment

lon exchange

Ton exchange is used selectively to replace one
jon by another. In water treatment, the exchange of
ions must be reversible so that the exchange medium
can be regenerated and used again. Ion exchange
softens water by removing calcium and magnesium
ions, and demineralizes water by removing such ions
as iron, manganese, fluoride, and sodium. Ion
exchange is an excellent process for small water
systems. Pressure units take up little space, operate
under normal pressures, and do not require double
pumping, see Figure 8B&C-15.

Figure 8B&C-15
Pressure filter adapted to operate
as an ion exchanger

If economics permit, installing two or more units
in parallel permits a continuous flow of water.
Turbidity, iron, and manganese can foul the media, so
pre-treating the water before softening is essential.

Water passes through the softener until the

RAW WATER
IN

SALT WASH WATER
REGENERANT IN ouT

NN
\ SSI’J\I AGE

///¢

STRAINER
SUPPORT

WASH WATER
IN

SOFTENED
WATER OUT

sodium ions are exchanged or until hardness leaking
through the filter exceeds a pre-determined
concentration. Then the medium must be regenerated.
Regeneration removes the calcium and magnesium
jons exchanged during softening and replenishes the
exchange medium with sodium cations. Regeneration
typically consists of three steps:

(1) backwashing

(2) application of a sodium chloride solution
(3) rinsing

Backwashing removes particles trapped in the
medium during softening. Backwash rates range from
4 to 10 gpm/ft? (240 to 600 m*/m?*/day), depending on
the backwash water temperature and density of the
medium. Backwashing lasts from two to five minutes.

The cause of hard water usually is calcium and
magnesium ions. Barium, aluminum, strontium, and
other ions also contribute to hardness. These ions are
positively charged cations. Cation exchange swaps
loosely held ions in the medium for ions in the water;
i.e., sodium ions for calcium and magnesium ions.
Softened water contains sodium bicarbonate instead of
calcium and magnesium bicarbonate.

Exchange capacities for typical softening media
range from 10 to 28 kilograins per ft* (23 to 64 kg per
m?*). The exchange capacity for a particular medium

depends on temperature and regenerant dosage.
Softener loading rates, ranging from 1 to 5 gpr/ft?
(193 m*/m*/day to 965 m*/m/day), determine the size
of the filter enclosure. Gravel placed on top of an
underdrain supports the media.

After backwashing, a strong salt solution applied
to the medium regenerates its exchange capacity. Salt
requirements for regeneration range from 6 to 14 1b//t?
(96 to 224 kg of salt per m®) of resin. Contact times
range from 20 to 35 minutes for complete
regeneration. Brine solution strength and contact time
directly affect the exchange capacity of the
regenerated media.

Rinsing finished water through the unit for 35 to
70 minutes removes the remaining salt solution,
calcium, and magnesiuin ions.

Rinse water volumes range from 700 to 3,200
gallons (2.7 to 12 m’) of rinse water for each 35.3 ft*
(1 m®) of softening media. The rinse water contains
calcium and magnesium chloride. The rinse water
solution appears cloudy with a white color, and tends
to foam. Regenerating the resin to 100 percent of its
original capacity is not practical because some of the
calcium and magnesium ions can’t be exchanged.

Disposal of the brine solution and rinse water
could pose a problem for some water systems if
sewers are not available. The plant must contact the
Department of Environmental Quality, Office of
Pollution Control, or the Mississippi State Department
of Health, Division of Water Supply about the proper
method for rinse water disposal.

Ton exchange can remove iron and manganese ions
in water. Unit processes include ion exchange,

Page 8B&C-13



Water treatment

disinfection, and processes such as corrosion control
required to treat the water after ion exchange is
completed.

Ion exchange is appropriate for waters with low
hardness and total dissolved-solids concentrations less
than 2,000 mg/! because the exchange material also
removes calcium and magnesium, which shortens the
media's service life. Ion exchange is not satisfactory
for water containing more than 0.3 mg/1 iron or
manganese, or combination of iron and manganese.
Neither the raw water nor wash water can contain
dissolved oxygen, which would foul the media.
Operation and backwash rates for synthetic-resin ion
exchange beds vary from 6 to 8 gpm/ft?.

Only a few water supplies in Mississippi use
synthetic-resin ion exchange beds for removal of iron
and manganese.

Combined unit processes

A treatment train for a water treatment facility
combines several unit processes. The combination
depends on such factors as the degree of treatment
desired, the constituents to be removed, and capital
and operating costs.

The choice for a particular water treatment
application should be based on pilot plant tests, if
possible, or bench-scale tests. Pilot plant tests permit
simulation of the conditions encountered in full-scale
operation and allow testing of various unit process
combinations under various flow rates.

The following sections discuss some of the unit
process combinations used in Mississippi for
removing iron and manganese, controlling tastes and
odors, corrosion control, and softening,.

Iron and manganese control

Concentrations of iron greater than 0.3 mg/l and
manganese greater than 0.05 mg/l can stain plumbing
fixtures and laundered clothes, give an objectionable
taste to water, and pose problems for some industrial
processes. Some of the processes employed to control
iron and manganese are:

B oxidation, detention, filtration
water softening
manganese greensand filtration
ion exchange
sequestration by polyphosphates
Figure 8B&C-16, next page, gives schematics for
some processes.

(1) oxidation, detention, filtration
(2) water softening

(3) manganese greensand filtration
(4) ion exchange

The most common aerators have a distributor
above trays made of wood, expanded metal, or
fiberglass. Some aerators use four to six inches of
coke, anthracite, or other medium in the trays to aid in
contact oxidation of the soluble iron and to maintain
uniform droplet distribution. Both gravity and
mechanical draft aerators are used.

Processing using chlorine as the oxidizing agent
maintains a free chlorine residual throughout the
treatment process. The rate of iron or manganese
oxidation depends on pH, chlorine dosage,
temperature, and mixing conditions. Oxidation of
manganese in some waters could require a catalyst.

Theoretically, one mg/1 of KMnO, will oxidize
1.06 mg/1 of iron or 0.52 mg/1 of manganese.
Practically, it takes about one mg/l of KMnO, for each
one mg/l of total iron and manganese. Potassium
permanganate as an oxidant is much faster than
chlorine. Also, the reaction rate does not depend
directly on pH within a range of pH 5 to pH 9.

A minimum detention time of 20 minutes allows
the oxidation reactions to reach near completion.
Detention tanks are holding tanks and generally do not
have facilities for sludge removal. Sludge removal
equipment is indicated when the iron and/or
manganese concentration is high or where coagulation
is used. The section on clarification provides
additional information on coagulation.

Filtration removes the oxidized iron and
manganese. Dual media, downflow, and rapid sand
filters operate under gravity or pressure. Additional
information on filtration is provided in the section of
this manual on filtration.

Page 8B&C-14



Water treatment

Figure 8B&C-16
Schematics for water treatment processes

(1) oxidation, detention filtration (2) water softening (3) manganese greensand filtration (4) ion exchange

Detention Gravity Service
Well Aerator basin filters
(M) L & ——‘1:]3
Chemical
addition
Gravity Service
~ M \ [® Dj
@) () 1—4 \n/ |
- Chemical R
addition
Detention Service Pressure
Well Aerator basin pump filter

1

3 O L%

Q T Dj L-"_;J\L\.

Chemical addition

Well Pre-treatment

@or—1 —{F

= Service
pump

Both lime-soda ash and ion exchange softening
also remove iron and manganese. Lime-soda ash
softening uses lime [Ca(OH),] and soda ash (Na,CO,)
to precipitate ions that cause hard water. Since the
operation of a plant using this process is quite
complicated, most small plants use a modification of
this process or ion exchange. Some plants use a
modified process that includes aeration, upflow
clarification, and filtration. Aerating raw water
reduces the carbon dioxide content to 10 to 15 mg/l.
This process removes hydrogen sulfide and exposes
iron and manganese to oxygen. Lime added to the
water entering the clarifier raises the pH to 9.0 t0 9.5.

Post-
lon exchanger treatment
@ [

Chemical addition

Settling takes about two hours.

Filtering clarified water removes turbidity. Filter
loading and backwash rates are about the same as
those described in the filtration section. The operator
can reduce filtration rates if excess turbidity carries
over into the filters.

This method reduces the raw water hardness to a
range of approximately 150 mg/1 to 200 mg/l, not
enough for some industrial or commercial
applications. Adding a sequestering agent helps
overcome the tendency to form scale in water heaters
and prevents precipitation of excess calcium
carbonate in the distribution system. Most systems

Page 8B&C-15



Water treatment

use sodium hexametaphosphate in the water leaving
the filters, at a dosage rate of 2 mg/l. The section on
stabilization and references provide additional
information on the use of polyphosphates.

The manganese greensand filtration process can
remove iron and manganese ions in solution. The
process generally includes aeration, detention, and
filtration through a dual media filter. Aeration
removes gases such as carbon dioxide and hydrogen
sulfide, and initiates oxidation of iron and manganese.

Chlorine can react with iron and manganese to
reduce the KMnO, dose required. The operator adds
chlorine and soda ash in the collector tray at the
bottom of the aerator before potassium permanganate.
Potassium permanganate concentration is 1 mg/l for
each 1 mg/l of total iron and manganese. If iron is
passing through the filter, the KMnO, feed rate is
increased. If the finished water has a pinkish tint, the
KMnO, feed rate is decreased. Any KMnO, not used
up in the initial reaction continuously regenerates the
greensand.

The detention tank is typically sized to allow 30
minutes for the oxidation of iron and manganese to
near completion. Filtration and backwash rates are
similar to those for conventional filtration. Typical
filtration and backwash rates are 3 gpn/ft* and 8 to 10
gpn/ft?, respectively. Air washing the filter aids in
cleaning the filter medium.

The ion exchange process can remove both iron
and manganese. Either a hydrogen or sodium cation
exchange medium will work but only in waters with
low hardness and low total dissolved solids content.
Because iron fouls both sodium and hydrogen
exchange media, manganese greensand is the best
choice among the zeolite exchange materials.

Polyphosphates prevent precipitation of iron,
manganese, and calcium in the distribution system.
Don’t use polyphosphates when concentrations of
iron and manganese exceeds 1 mg/l.

Stabilization

Water leaving a treatment plant should be stable
when it enters the distribution system. Water is

considered stable when it neither dissolves nor
deposits calcium carbonate. Adjustments to pH and
adding polyphosphates stabilize water. Adding lime,
soda ash, or sodium hydroxide boosts the pH of raw
water. Use lime in soft waters lacking sufficient
calcium ions. For hard waters, use soda ash or sodium
hydroxide, which do not make the water harder.

Langelier developed a method for testing water
stability, within a pH range of 6.5 to 9.5. The
Langelier Saturation Index predicts whether a
particular water will deposit or dissolve calcium
carbonate. If the actual pH minus the Langelier
Saturation Index is positive, the water is
over-saturated and will precipitate calcium carbonate.
A negative value indicates that the water is corrosive.
Maintain the pH of the finished water at or just above
the pH at saturation to deposit a thin coating of
calcium carbonate on the pipe wall. This coating
protects metal pipes against internal corrosion.

Polyphosphates prevent precipitation of iron,
manganese, and calcium. When the raw water iron
concentration is near the maximum of 0.3 mg/l,
polyphosphates help eliminate "red water" problems
and pipe tuberculation. Add polyphosphate before
oxidation at 2 mg/1 for each mg/1 of iron and
manganese present. To prevent precipitation of
calcium carbonate, add polyphosphates after filtration
and within a dosage range of 0.5 to 5.0 mg/1.

Some plants provide corrosion control and
softening but not iron and manganese removal. In
such plants adding polyphosphate before filtration
prevents incrustation of the filter sand.

The choice between polyphosphate or some other
treatment requires careful study of the distribution
system. Polyphosphates break down quickly into
simple phosphates. Phosphates are nutrients for iron
and sulfur bacteria, thus creating taste and odor
problems. Free residual chlorination helps control the
growth of iron and sulfur bacteria in the distribution
system. Mix polyphosphates with water and feed into
the system with a hypochlorinator type pump.

Page 8B&C-16



Water treatment

Sample questions

10.

Define a B class treatment plant.

What is the purpose of aeration in iron and
manganese removal?

What is the purpose of rapid mix?
Discuss the benefits of an upflow clarifier.

Discuss the difference between precipitation
chemistry and coagulation/flocculation for iron
removal.

Why is alkalinity important in iron and
manganese removal? How would you add
alkalinity if there isn’t enough naturally?

Discuss the effects of efficient clarification on
filtration in general and filter run times.

Why is a dual media filter more efficient than a
single media filter?

Discuss backwash rates and the overall effect of
backwash efficiency on effluent water quality.

What are the two major methods of filter rate
control? What are the advantages and
[...]
basin.

Figure 8A-5
Counter-current flow in tubes

To Sludge
Collection

Figure 8A-6
Tube settlers installed in sedimentation
basins

Solids contact basins

W’// Ul /%’/////7/

Tube Modules

N
Rectangular Clarifier

Solids contact basins are also called upflow
clarifiers. They are softening units and iron removal
plants. Figure 8 A-7 on the next page shows a common
basin design. Influent enters the middle mixing zone
and is distributed by baffling to take advantage of step
flocculation.

This design uses a cone shape to increase the
volume of the basin as the water flows downward.
The water then flows upward from under the cone
bottom into a filtration action with settled sludge.

The advantage of this unit is faster and more
complete chemical reactions in the mixing area due to
recycling of sludge material. This allows much lower
detention times than with conventional basins.

Maintenance

Drain and inspect conventional basins once a year
to make sure that sludge handling equipment is
operating properly. Accumulations in specific areas
could indicate short circuiting. Inspect and repair inlet
and outlet baffling and overflow weirs, clean algae
and any other growth.

Sludge handling

Methods of sludge disposal vary with the type and
amount of sludge the treatment plant produces. Alum
sludge is the most common and the most difficult.
Drying sludge is the biggest problem.

The most common method of dealing with alum
sludge is pumping it to a lagoon. When the lagoon is
full, it is left to dry. Even after a year or more the
dried sludge may not be fit for disposal in a public

landfill. The water treatment
plant might have to dispose of
the sludge onsite if it has
enough land. Another option is
drying beds or filters to prepare
the sludge for disposal in a
public facility, but these are
expensive.

Circular Clarifier

Page 8A-7



Water treatment

Figure 8A-7
Sludge-blanket clarifier

1. Frustoconical Floct'n zona
{fina scala turbulence regime

Tuebine (vert. . :dutu about m:m anis)

upabloo! 41 ncyc):ll (_;)

T o ! | O W e |

Radial wait troughs

Filtration
Filtration is covered in detail in the B & C
section.

Softening

Divalent metal ions such as calcium and
magnesium cause hard water. Customers complain
about hard water causing scale in pipes and requiring
so much soap.

Hard water can react with soap to make bathtub
rings that are difficult to clean. Hard water also can
stain clothes during washing.

Softening methods

The two methods most widely used for softening
public water supplies:

B lime-soda ash softening
® jon-exchange softening -

Each softening process has advantages and
limitations. Other methods that can soften water are
complex and expensive, such as:
electrodialysis
® distillation
B freezing
B reverse osmosis

Lime-soda ash softening

Lime and soda ash added to water react with
calcium and magnesium salts to form two insoluble
precipitates: calcium carbonate and magnesium

hydroxide. Conventional sedimentation and filtration
processes remove these precipitates.

Most larger treatment plants use the lime-soda
ash process. With some modifications, the process
can also remove turbidity and color. This method
is appropriate to soften surface water.

Caustic soda; i.e., sodium hydroxide (NaOH)

. can substitute for lime and soda ash for removing
carbonate and non-carbonate salts. The major
advantage is that caustic soda produces less
sludge. However, caustic soda is more expensive

. and increases the dissolved solids in the treated

- water.

 Lime-soda ash softening process
If hard water contains calcium and
magnesium, lime and soda ash will react to form
insoluble precipitates. Calcium carbonate and
magnesium carbonate cause carbonate hard water.
Lime and excess lime treatment, respectively, soften
such water.

Soda ash is necessary only when calcium and
magnesium compounds are non-carbonate, either
sulfate or chloride salts. Such hard water is fairly rare
in Mississippi. Non-carbonate salts form precipitates
with lime and soda ash which conventional
coagulation/flocculation, sedimentation, and filtration
can remove. Water softened by this method retains 50
to 80 mg/l of hardness. Leftover hardness protects
against corrosion typical with water softened by ion
exchange.

Chemistry of lime-soda ash softening

Removing carbon dioxide is the first step in the
softening process. At a pH of 8.3 carbon dioxide is
totally converted to calcium carbonate. Carbon
dioxide does not cause hardness but does consume
lime, something to consider when estimating lime
dosages.

Adding lime to treat carbonate removes calcium.
Calcium carbonate precipitates at a pH of 9.4. Excess
lime that raises pH to 10.6 converts magnesium to
magnesium hydroxide. These precipitates settle and
filter out by conventional methods as shown in Figure
8A-8. With non-carbonate salts, adding soda ash
forms calcium carbonate and magnesium hydroxide.

Page 8A-8



Water treatment

Figure 8A-8
Lime-soda ash softening processes

A. Single-State Process

Lime
(l).'; Excesg %arbon
ime an ioxide
Alum Soda Ash Chlorine
j Flocculation =
pH=l I
. . 8.6 To
Rapid Sedimentation Sdiids Recarbonationr Filters System
Contact
Basin
B. Double-State Process |
|
Carbon Carbon
Ercess  Dioxide | Soda Ash  Bioxige Chiorine
Waells Lime : l l( Filters
pH > H> I H= h l -~ TO
___8:’{___ o= _< 1_|p.a__>._____ Fos T\ / foe T Sustem
v —  Recarbonation !~ Solids- -
| Contact
= Basin
|
]
C. Split Treatment i
Carbon
Fltry Polymer Excess Dioxide Chlorine
Wells Aerator Splitter l Filters j
pH=86}—~ | | ——
Rapid  goigs- Recarbonation SyI?em
Mix Contact
| Basin
Flow Controller
Bypass Flow
In ' Slud
properly softened water, pH usually is around 11. ge handling in lime-soda ash softening

Preventing calcium carbonate deposits requires re-
carbonation. This stablizes the water and protects the
filter and distribution system. Adding carbon dioxide
to the water converts calcium carbonate to calcium
bicarbonate, reducing the pH, ideally to 8.6.

Lagoons typically handle the sludge from
softening plants. Decanting and centrifuges are some
of the drying techniques that prepare sludge for
disposal or sale. The sludge can go into landfill. If
there isn’t too much alum, it makes a good
conditioner for acid soil. Disposal of sludge is

Page 8A-9



Water treatment

becoming an increasing problem as the Clean Water
Act imposes additional requirements on treatment
facilities.

lon-exchange softening

Ion-exchange swaps one
ion for another. The method
replaces hard-water ions with
sodium ions, which do not
cause hardness.

This process uses ion-
exchange materials such as
polystyrene resins. Hard water
passes through a unit

Four cycles in the ion exchange process

. . o | Softening. Influent water passes Backwash. Influent water is passed
containing the ion-exchange downward through the bed of ion upward through the bed of ion
material. Calcium and exchange material to the effluent. exchange material to loosen the bed

magnesium ions attach to the
resin, which releases sodium
ions in exchange.

Ion-exchange resins
eventually lose their ability to
remove hard water ions.
Regeneration involves passing
salt-water through the ion-
exchange unit.

Household softeners use
ion-exchange, as do smaller
municipal water treatment

and remove suspended solids that
may have been deposited in the bed
during operation.

i Regeneration. Regenerant solution is Slow rinse. Water is passed through
ts usin un . . g
plants using ground water passed through the bed to waste at a the bed to displace the regenerant
When most hard water salts are  controlled concentration and flow. solution to waste.

non-carbonate, ion-exchange is
less expensive than the lime-
soda ash process. The process
is not adaptable to treat surface
waters.

lon exchange

Ion exchange removes all
water hardness. Blending hard
and softened water in the
proper proportion produces a
satisfactory product. Ion
exchange is compact, low cost,
easy to operate, and effective. However, turbidity,
color, iron, and manganese can foul the ion exchange
units. These contaminants must be removed before
ion exchange begins.

Figure 8A-9 shows the four basic cycles involved
in the ion exchange process.

Figure 8A-9

Fast rinse. Influent water is passed
through the bed to waste to remove
the last traces of regenerant
chemicals.

The exchange is complete and the cycle ends
when hardness breaks through. The loading rate on an
ion exchange unit depends on the type of media. Load
zeolite units and most resins at 2 to 6 gpm/sqft. Load
polystyrene resins at a rate of 10 to 15 gpm/sqft due to
the rapid exchange rate for this resin.

The first step after break through is back-washing.
Back washing removes accumulated particulate matter

Page 8A-10



Water treatment

and expands the bed, which could compact during ion
exchange. The backwash rate is usually 6 to 8
gpm/sqft or enough to expand the bed by 50 percent.

Second step involves passing a salt solution of
about 10 percent slowly and continuously through the
resin. A contact time of 20 to 35 minutes is ideal.

The concentration of sodium ions is strong
enough to reverse ion exchange. The sodium ions
from the brine exchange with the calcium and
magnesium ions that were removed during softening.
The loading rate for the brine solution is 1 gpm/cuft
of resin. Resin loading rates in the unit are expressed
in gpm/cuft instead of in gpm/sgft of surface area.
This is used to determine regeneration and softening
capacity.

A thorough rinsing cycle must follow the
regeneration cycle. Rinsing removes all the unused

salt. The loading rate for the rinse water is 2 gpm/sqft.

Rinsing continues until the chloride level in the rinse
water is approximately equal to that of the raw water.

Brine disposal
A major problem with jon-exchange regeneration
is disposing of spent brine. Disposal cost might make
other softening methods more cost-effective.
The amount of spent brine usually ranges from
1.5 to 7 percent of the amount of water softened. This
wastewater from the regeneration cycle contains
calcium chloride, magnesium chloride, and sodium
chloride. Even when diluted by the backwash and
rinse water, the total concentration of dissolved solids
in the wastewater is from 35,000 to 45,000 mg/1.
Proper disposal of the brine is essential.
Concentrations could have the following effects:
m destroy sewage treatment operations
cause corrosion
harm aquatic life
make soil unusable for agriculture
make water unusable for almost any purpose
Brine disposal methods include:
lagoons
dilution and discharge to surface water
pumping wastewater through an injection well into
deep saline aquifers
Method selected depends on each water utility’s
needs and the requirements of the Department of
Environmental Quality.

Disinfection

Most surface and some ground waters contain
natural organic compounds from decaying vegetation.
These humic and fulvic acids cause taste, odor, and
color problems. If exposed to free chlorine residual
long enough, these compounds make complex chloro-
organic compounds called trihalomethanes (THMs).
The most common is chloroform. THMs are cancer
causing agents.

One method of reducing THM formation is to
change the point of chlorine application. If the point
of chlorination is moved from the rapid mix to a point
just ahead of the filters, then the processes of
coagulation, flocculation, and sedimentation remove
the organic material precursors from the water before
chlorine is added. However, without prechlorination,
algae control and disinfection in the treatment plant
might require a substitute disinfecting agent.

Chloramines

Chlorine reacts with ammonia to form combined-
residual chloramine, which is a disinfecting agent.
Using chloramine for disinfection can reduce THMs
in the distribution system. Chloramines are less likely
than free chlorine to form THMs.

However, it would take 200 times as much
chloramine to provide the same disinfection as free
chlorine when pH is less than 7.0 — like most surface
water. Combined residual would require carefully
controlled dosage and contact time to assure adequate
disinfection and algae control.

Chlorine dioxide

Chlorine dioxide is an extremely strong oxidizing
agent. High pH does not affect chlorine dioxide. As
the pH increases, chlorine dioxide becomes much
more effective than free chlorine.

Chlorine dioxide does not form THMs when
exposed to aquatic humic material. However, chlorine
dioxide does react to form several other by-products:
aldehydes, carboxylic acids, and ketones. It also forms
inorganic compounds: chlorite, chloride, and chlorate.
The chlorite ion has been implicated in causing
methemoglobin anemia. The EPA recommends that
the total distribution residual of chlorine dioxide,
chlorite, and chlorate not exceed 1.0 mg/1.

As chlorine dioxide is not stable, treatment plant
personnel must generate it on site, and use it
immediately. Adding chlorine gas to chlorite makes
chlorine dioxide. Undesirable chlorate ions can form
during this reaction unless proper process control

Page 8A-11



Water treatment

maximizes chlorine dioxide production. Maximum
reactant concentrations and chlorine supplied as
hypochlorous acid or elemental chlorine can
accomplish the purpose.

Ozone

Ozone (0,) is formed when a high voltage arc
passes through air or oxygen between two electrodes.
Ozone is a bluish, toxic gas with a pungent odor. A
powerful disinfectant and oxidizing agent, ozone is
used in many European countries. It is used less in the
U.S. because it must be produced onsite and is
expensive. Ozone leaves no residual.

Ozone is getting:more attention because it does -
not form trihalomethanes. However, ozone does form
other by-products being studied to determine health
effects. If safety is assured, ozone could become an
alternative to free chlorine in pre-treatment of surface
water or ground water with high organic color
concentrations.

Adsorption

Adsorption is adhesion of organic contaminants to
an absorbent such as activated carbon. The organic
material sticks to the surface of the absorbent, which
must have a large surface area. Activated carbon has a
vast network of pores that vary in size. It accepts both
large and small organic molecules, providing
excellent adsorption capability.

Activated carbon is produced from lignite coal. A
furnace slowly heats the coal in an oxygen-free
atmosphere so it doesn’t burn. It becomes carbon.

Exposing the carbon to a stream-air mixture
activates it. Activated carbon is crushed and screened
to desired particle size. Powdered activated carbon

(PAC) and granular activated carbon (GAC) are used
in water treatment.

Powdered activated carbon

PAC controls tastes and odors and removes
precursors that become THMs. PAC is finely ground
and fed dry in a slurry like lime. For maximum
effectiveness, add in the raw water as close to the
intake as possible. Longest possible detention time is
important; other chemicals interfere with adsorption.
Adsorption becomes much more difficult if chlorine
reacts with the organics to form trihalomethanes.

Granular-activated carbon

GAC controls tastes and odors. It can remove
organics before or after THM formation. GAC is
similar to a normal filtration system and can replace
anthracite or sand as a filter media. However, GAC
adsorbs organic compounds. Without THMs, GAC
could last for one to three years before regeneration.
If THMs are present, then the GAC may only last a
few weeks.

When the medium is exhausted, break through
occurs. The operator must either replace GAC with
virgin activated carbon or regenerate the exhausted
medium. Regeneration subjects used GAC to a
controlled atmosphere of steam and oxygen at
temperatures approaching 1000° C. The filter needs
new material, in addition to regenerated GAC, to
make up for loses.

Using activated carbon to control THMs or its
precursors might be impractical now. However, if
regulations continue to lower acceptable THM levels,
alternative disinfection practices could become